AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : NOLANS UDA PTY LTD TEST NUMBER : 7-589858-AN
| SSUE DATE : 22/03/2013
3 BRADFORD STREET PRI NT DATE : 22/03/2013

ALEXANDRI A NSW 2015

SAVPLE DESCRIPTION Cdients Ref: "GA 100"
G ey/Black | oop pile carpet tiles
Col our: Grey/ Bl ack
Approximate Pile Height: 5mm

Mat eri al Specification:
Nomi nal Conposi ti on: 100% Nyl on Pile
Nonmi nal Total Pile Mass: 4.5 kg/nR

ASI SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Part 1 Det erm nati on of the Burning Behavi our
usi ng a Radi ant Heat Source
Date of sanple arrival: 08/ 03/ 2013
Date tested: 20/ 03/ 2013
Resul t s: CHF (Critical Heat Flux / Critical Radiant Fl ux)
1 2 3 Mean
Lengt h 2.8 2.8 3.2 2.9 kW n2
W dt h 3.0 - - - kW n2
Snoke Val ue
1 2 3 Mean
Lengt h 683 471 469 541 % mn
Wdth 492 - - - % m n

bservations: Melting,
Blistering
Penetration of flame through to substrate

Not e: Sanpl e was conditioned in accordance with BSEN 13238-2001 at a
tenperature of 23+/-2degC and Rel ative Humidity of 50+/-5%for a m ni mum of
48 hours prior to testing

Each speci nen was adhered to a substrate of émmthick fibre reinforced
cerment board using Roberts Acrylic 656 adhesive and cl anped prior to testing

The test results relate to the behaviour of the test specinens of a product
under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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